JULIAN CHICHESTER

BOX BOOKCASE ASSEMBLY INSTRUCTIONS

Please read all instructions before beginning assembly.
We recommend that assembly is performed by a group of two adults.
Each "Box" is numbered on the back and their position is shown on page 10/10.

HARDWARES

No Parts Qty
M6 x 15 W\W 16
M6 x 20 W 20

M4 x 20 @W 72

M4 x 30
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